
540

298

515

7 748 000 373 Wall mounting frame Air Air HP

7 748 000 374 Mounting instructions

ITEM 
NO QTY. Rad2

1 2 Wall hing
2 2 Support bracket
3 1 Wall mount
4 1 Frame
5 2 Rubber feet
6 4 Nut M10
7 8 Screw M6
8 4 Vibration damper
9 8 Nut M6
10 8 Nut M8
11 4 Washer


	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3


